
 
13000 Cantrell Road • Little Rock, Arkansas 72223 • Phone 501.975-8100 • www.ecci.com 

 

 

December 15, 2023 

 

Guy Lester, P.E. 
Division of Environmental Quality 
Office of Water Quality 
NPDES Permits Section 
5301 Northshore Drive 
North Little Rock, Arkansas 72118 

 

RE: Permit AR0042846 Pre-draft 

 

Dear Mr. Lester, 

On behalf of Ash Grove Cement in Foreman, Arkansas, I would like to offer the following comments on 
the Pre-draft of NPDES Permit AR0042846. 

 
1. The facility requests that the flow measurement requirement stay at one per month like the 

previous permit.   A change from one measurement per month to eight measurements per month 
is an extreme change that places an undue burden on facility personnel with no real benefit to 
water quality of the receiving stream. 
 

2. What is the justification for changing the licensing requirements from a Class I license to a 
Municipal Class II license when there have been no changes to the wastewater treatment?   
 

 

Thank you for your consideration of these comments.  Feel free to contact me with questions. 

 

Sincerely, 

 

 

Pennye L. Bray, REM, REPA 
ECCI Environmental Director, Water 
 

 

 

 

   



 

 

 

 



 

 

 

 

 



Archived: Tuesday, December 19, 2023 10:59:30 AM
From: Guy Lester (adpce.ad)
Sent: Tuesday, December 19, 2023 8:29:00 AM
To: 'Pennye Bray'
Cc: Alex Mathis; Jessica Sears (adpce.ad)
Subject: RE: Ash Grove Cement - AR0042846
Importance: Normal
Attachments:
2 -AR0042846_Operator License Class II_20221025.pdf ;1 - Recommended Monitoring Frequencies for NPDES Permits_20230731.pdf ;

Pennye:
 
Concerning the comments on the pre-draft permit:
 

1.      The OWQ issued a guidance document on sampling types and frequencies to make monitoring in NPDES permits more consistent. See Attachment 1.
2.      The Operator Class is based on the requirements of ADPC&E Rule 3.502 (which is applicable for sewage treatment whether or not the facility is municipal). The license requirement in the

previous permit was incorrect. See Attachment 2.
 

Guy Lester, P.E. | Permit Engineer
Division of Environmental Quality  | Office of Water Quality 
NPDES Permits Section
5301 Northshore Drive | North Little Rock, AR 72118
t: 501.519.0304 | e: Guy.Lester@adeq.state.ar.us

 
From: Pennye Bray <PBray@ecci.com> 
Sent: Monday, December 18, 2023 3:30 PM
To: Guy Lester (adpce.ad) <Guy.Lester@adeq.state.ar.us>
Cc: Alex Mathis <james.mathis@ashgrove.com>
Subject: Ash Grove Cement - AR0042846
 
Guy,
 
Attached you will find comments on the Ash Grove Cement “pre-draft” NPDES Permit submitted on behalf of Ash Grove Cement.  Please feel free to contact me or Alex Mathis, Ash Grove
Environmental Engineer, james.mathis@ashgrove.com should you have any questions.  Thank You!
 
 
Pennye
 
 
 
 
 
Pennye L. Bray, REM, REPA
Environmental Director, Water
ECCI
13000 Cantrell Road
Little Rock, AR 72223
(501) 975-8100 – Phone
www.ecci.com
 

 

 
 
 

mailto: lester@adeq.state.ar.us
mailto:james.mathis@ashgrove.com
http://www.ecci.com/
https://www.facebook.com/1739453516305673
mailto:/o=Arkansas Dept. of Environmental Quality/ou=Exchange Administrative Group (FYDIBOHF23SPDLT)/cn=Recipients/cn=92e96b1379ff44e2b
mailto:PBray@ecci.com
mailto:james.mathis@ashgrove.com
mailto:Jessica.Sears@adeq.state.ar.us



Permit Number Points 44 Class II


Package plants and SBRs will be classified on the basis of each individual component.


Reg.3.502 Classification of Municipal Wastewater Treatment Plants


Class I:  1 - 25 point (OR individual, single-dwelling houses that treat domestic sewage only)


Class II:  26 - 49 points.


Class III:  50 - 74 points.


Class IV:  75 or more points.


(B) Classification Factor Rating Points


Eq. population served (1 pt./ 2000) =


(Flow in MGD x Influent BOD x 8.34)/(0.17 x 2000) [40 pts. max.]


MGD = 0.005 BOD = 240  0.03  0


   Population Served  0.00  0


Collection systems:


Lift station, one or more 5 x 5


Vacuum collection system 10 0


Preliminary Treatment:


Screens / Bars 2 x 2


Comminutor 3 0


Grit removal 5 0


Clarification:


Primary settling and sludge removal 4 0


Secondary settling and sludge removal 6 x 6


Lagoon/Pond/Natural Systems:


Stabilization/Holding pond(s) 10 0


Aerated lagoon(s)/Natural systems 12 0


Fixed Film Systems (RBCs, trickling filters) 12 0


Suspended Growth Systems:


Activated sludge: Mechanical aeration / Diffused air 20 x 20


Pure oxygen 25 0


Neutralization 5 0


Tertiary Treatment:


Chemical treatment 20 0


Filtration 15 0


Nutrient removal 20 0


Disinfection:


Chlorine 5 x 5


Ozone 7 0


Ultraviolet Light (UVL) 5 0


De-chlorination 5 0


Sludge Treatment:


Thickening or dewatering 6 0


Aerobic digester 6 x 6


Anaerobic digester(s) 20 0


Drying bed 4 0


Chemical conditioning 10 0


Vacuum / coil filter(s) / centrifuge / composting 8 0


Sludge heating 5 0


DAF unit(s) 10 0


Sludge lagoon(s) 6 0


Sludge disposal:


Land application 4 0


Land application of effluent with no direct discharge 6 0


AR0042846








 
 
 
 
 


 
 


MEMO 


Division of Environmental Quality, Office of Water Quality 


To: Alan J. York, Associate Director, OWQ 


Through: Bryan Leamons, P.E., Senior Operations Manager, OWQ 
Jessica Sears, P.E., Engineer Supervisor, Permits Branch OWQ 
Zachary Carroll, P.E., PhD, Engineer Supervisor, Permits Branch OWQ 


From: Guy Lester, P.E., Staff Engineer, Permits Branch, OWQ 
Shane Byrum, Staff Engineer, Permits Branch, OWQ 


Date: July 31, 2023 


Subject: Recommended Monitoring Frequencies for NPDES Permits 


 
The following tables are recommended for use in setting monitoring frequencies and sample types in 
individual NPDES discharge permits. 


It should be noted that grab samples may be specified in place of composite samples if the facility is a pond 
system with greater than 24 hour retention time at the maximum flow. 


Recommended Frequency and Sample Type  


Flow  
(MGD) 


Flow CBOD5 or BOD5, COD, 
TSS, and NH3-N 


Measurement  
Frequency 


Sample 
Type 


Measurement  
Frequency 


Sample 
Type 


0 to 0.05 2/week instantaneous 1/quarter grab 


>0.05 to 0.10 2/week instantaneous 1/month grab 


>0.10 to 0.5 5/week instantaneous 2/month grab 


>0.50 to 1.0 1/day totalizing meter 3/month composite 


>1.0 to 5.0 1/day totalizing meter 3/week composite 


>5.0 to 10.0 1/day totalizing meter 5/week composite 


>10.0 1/day totalizing meter 1/day composite 


variable 2/week† instantaneous 1/month† grab 


† DMRs must be submitted even when no discharge occurs during the monitoring period. 
  







Recommended Frequency and Sample Type* 


Flow  
(MGD) 


DO, TRC, Temperature, 
Bacteria, Oil & Grease, and pH 


Measurement  
Frequency 


Sample 
Type 


0 to 0.05 1/quarter grab 


>0.05 to 0.10 1/month grab 


>0.10 to 0.5 2/month grab 


>0.50 to 1.0 3/month grab 


>1.0 to 5.0 3/week grab 


>5.0 to 10.0 5/week grab 


>10.0 1/day grab 


variable 1/month† grab 


†DMRs must be submitted even when no discharge occurs during the monitoring period. 
 


Frequency and Sample Type for Nutrients 


Pollutant Measurement 
Frequency 


Sample 
Type 


Nutrients 
(design flow 0.5 MGD or 


less, or variable flow) 
case by case grab 


Nutrients 
(design flow greater than 


0.5 MGD) 
case by case composite 


 
  







 


Frequency and Sample Type for Toxic Pollutants (metals, organics, etc.) 


Guidelines Measurement 
Frequency 


Sample 
Type 


Pollutants with a reporting requirement based on 
recommended criteria for Aquatic Life or Human 


Health (consumption of organism only) where there 
is no applicable state water quality standard 


1/quarter 
(first 4 quarters of permit 


only) 
composite** 


Pollutants limited based on a Total Maximum Daily 
Load (TMDL) or other study when the facility does 
not show reasonable potential to cause or contribute 


to an impairment of state water quality standards 


1/quarter composite** 


Pollutants limited based on any of the following: 
 Reasonable potential to cause or contribute to 


an impairment of the state water quality 
standard; 


 Reasonable potential to cause or contribute to 
an exceedance of the Maximum Contaminant 
Level (MCL) specified by the National Primary 
Drinking Water Regulations (NPDWR); or 


 Effluent Limitation Guidelines (ELGs) 


case-by-case†† composite** 


Cyanide and Total Phenols follow above guidelines grab* 


 
* 40 C.F.R. § 122.21(g)(7) requires grab samples for pH, temperature, cyanide, total phenols, total 


residual chlorine, oil & grease, and bacteria. Grab samples are also required for dissolved oxygen based 
on the potential to change rapidly over time. 


** may be specified as grab samples for the following situations: 
 facilities with variable flow; 
 pond systems with greater than 24-hour detention time; 
 facilities with a design flow of 0.5 MGD or less that do not show reasonable potential to cause 


or contribute to an exceedance of a water quality standard for the toxic pollutant; or 
 when required to minimize contamination in low-level pollutant analysis. 


†† Frequency will be determined on a case-by-case basis taking into account the following: 


 design flow; 
 average flow; 
 mass of pollutant discharged; 
 type of wastewater; 
 frequency of discharge; 
 receiving waters; 
 potential to cause or contribute to an impairment of water quality standards; and 
 other relevant factors 


For minor municipal and minor non-municipal domestic facilities, the recommended monitoring 
frequencies for toxic pollutants are once/quarter (design flow 0.05 MGD or less) or once/month (design 
flow greater than 0.05 MGD and less than 1.0 MGD) unless the above factors justify alternate 
frequencies. 


 






